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STRESS TRANSFER MECHANISM OF COLUMN BASES OF
COMPOSITE COLUMNS (PART 1)

By Minoru WakaBavasHi, Koichi Minami, Yasuski NISHIMURA,
and Koichi Tsujita

Synopsis

To investigate stress transfer mechanism of base plate of composite columns with base, 13
specimens were tested under monotonic and reversed loading. Experimental variable was chosen
for the amount of main reinforcement, applied axial load and with or without anchor bolts at base.

Main discussion was concentrated on deformability, strain distribution of base plate and main
reinforcement and the failure mechanism.

From the test results, it was showed that flexural strength of steel member was developed by
providing concrete and main reinforcement which restrains rotation of base plate and rising of con-
crete. Also, the analytical model was formulated to estimate the strength of the test specimens and
comparisons were made between the calculated and experimental values.
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Fig. 1. Stress transfer mechanisms.
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Fig. 2. Stress transfer mechanisms by base plate.

(a-2) CRSNBRIC MTBIERE T 7 ) — PO REACE > THEL BT~ ¥ P OFBRERS L
TNEN, E R RAN R ERE OB L >~ TRMEETEZ D ELRET %,
—%, Fig. 2 (b-1) 13, 7 V7 ) — F R BHHAWNSVBAICHIET B ROERRELR LA DT,

coEs, HFIEARMEEN LTERHICIENE LUTEESNE L LB, Licdi>T, HMFBIRN
Rt AR EGOBRSEE Ry, HERS R, EUMEELS 3HEAROEAR RS Ra* O3
BENDMEIC L » THIESNB L &K B, THbb, COBAR Fig 2 (b-2) IWRTHRICS—2T 1=
FREO® I V7 ) — b E BIEEIC D AERICHERT 5 0 SHK S B BT K > THBERBERD it
FRARRES N L EE BNE, COROEBRIMORMNIREN—~2 7L — P FEHOI Y7 Y~ FES
BEELHICDOTH A RRDBICTREN B, §72b5, Fig. 2 (b-3) LY ~—R T — FFEOI VY —
FEFHEICDVWTIR

=Dl ypx) S
—7%, BIEREHICOVTR

4 pers n=0, ,m—sece,n=0 e (2-3)
1272 L min. (Ryi, Ro1, Ra)<n<0

Ry =Ty/bDF;=neas+0y/bDF,

Rblfn-y)-a’;,-rb/bDl"c

Ra=[{—(1—n)bs+(Ds— H} sdps Fs+psbodpspus 0wyl /bDF.
CTT e BEU ree REEOELED S OEFDMOE ret BLU rec LWEED D LD, 73S
¥, o BRUOREH 1 AOHERBLCEAR, LU A Eav7)— F ORBAHIETEB LU

—_3 —



200 TRBIHBFHTFHR F255B-1 (|57 4

KEYABIENE, oy BXT rouy REHBICEAMNBARBOBRISHIE, 4 3REEES, ZRBEH
HMO®, 113 Dy=H DK 0, DexH DFL 0552 258, p REBEYK, v RETANFRBLERT,

L7chioT, ZOBADSHBEEMBOMIRIT (2-2) KB LY (2-3) Rick > TRD oI ER
Meazdick-TEINS,

BB, TUH-FNDBEET I (2-3) REARDFHICL>TEZOWMAZE HE L, @-1) ABX
U (2-2), (2-3) Rk »TRD ONEWMARCEICRIMTNET v H — K OEFONENEHTE B,

Pk, EBEONR—2R7L— OTIERICL D ESIT S HBEMBOMW AR 2-1) XBKU ©2-
2), (2-3) KL > TKDSNBEWMIHRED S bENDWH I L > THRES N B,

Fig. 3 (a) 13 Fig. 3 (¢) DX 5 TWrEMR S KUORTH:Z & DS BRIBOM g%t LRO EL i %
SOTRD SN DDT, Hehid IRTTILE S o= N/bDF., HEEIIERTLB e~ 2 v b sm=M/
bDUF. IR, BIRD /e 13 (2-1) I, ofy 12 (2-2), (2-3) RICETSHTRD SNATNRT, SWIR
EBT UA—HEN P OREBZEEINT S, o/ & of, DTNHED S BE/NOW e RO, Fig. 3
(b) IR & D ICHBREEOM hgspkeihsd, Bk, Fig.3 @) O 7, BXU 113, "—x71L—
FFEDOSKE T V7 ) — MEB LUSEHMOMIMRER LD TH S, KB TR#FHHOMH
B4 IHRBEIIBOMIRL O A& CAZRICHES NN, EROEHTREDFELSDEI SN, T
DHIZAIHEDTH IMOB/ IO I X > THERMBOW NIkEshd L& o5, B8, K
FEAITIY, SBEORBRRISHER 2.7t/em?, EHEXT 7 v h—Ru + OBRISHER 3.0t/em?, 22
Y — F OFEREERIZ 210kg/em?, KRMAFBIGHER 017, KEHAWISHEIX 0.05F,A=2, u=1.0 &
L7,

2.2 ~N=ZRTV— MOROTHECHET HELMN

Fig. 4 [ZBEEDERMIFED 220 THO SN RKBREKDO -MEER LT, R0 R—2 71— O
TEAOFEOR LU ERF LA DD TH S, MEIMKITILE S = N/bDF., B3 EERTLIER €

1.2
0.8f oy \
1
04 / e
o MIbDPFe
030
-04
2w 5
-o8r .o &=
g pilelly
. f=)
08 e
04t , 2600
Y 2 Main reinforcement
.} sM/BD“F¢ 10-D16
0““—‘*7;‘ Shear reinforcement
3 l' 020 ratio P, =0006
-04p" D'r Anchor bolt 2-22¢
Base plate
-8t 200x200x25
(b) (c)

Fig. 3. Calculated model and strength of steel column base.

— 4 -



Fobk - PBR < SEF : RBOEIET V2 ) — MBERNEIOIS DiE AN T BRE(Z O 1) 201

— AV sm=M/bD*F: ZRT, RED ole 13 2C-1D R, ol 13 (2-2),(2-3) KL HRD SN ~N—2
FL— b OWIRERT . E72, Lre 3X—RFL— NTEOSMI V7 U — LW, loo 3BBEEHT v
7 ) — bEES L L BSBMEOMIRE R T, i Sic X 2 ERMAY? BMOHT Fig. 4 (a)~(¢) iz,
HH® SICLEBRENAATFig. 4 (), (e) 1T, T/, HARSPW Stk 2 ERIEMOEIT Fig. 4 (f)
~() IKENEFIRINT VS, BERNTOROH, ALAABIUVOHDE ST Table A1 OEBEREA
AL, BWMABERTEED () WORMBERFE LI NN SBEEESZ b > RBRADI I & s

LTWd, 45 (2-1) B LU (2-2), (2-3) ROFHTREGROFIEEE FRE, A=2.0, u=1.0, 76=0.1F,, F,
=0.05F; & L7, $/, BEBALL, N~ 7L - DOWHRIN—R 7L — FDEH UESOHITHS
K-> THREINBN T EDHEID SN,

Fig. 4 (I)~(1) THEHMDOERICLZHEININEZL SNIBEXEIDEVREREK, L&A TR
EMABHEES 3, 11, 12, 13, 22Ficd LT, ERMEBAIBOEZ IKESNTRD SNk E IZIE—
U, REFNDELFCHT 2RYMIIFETEE D EEZ5NE, LhrLENS, —F, Fig. 4 (a)
~(e) DHBHE2 v 7 ) — MEEORBEL LU Fig 4 (D~(1) TREITIOHOREK, 21T 4,
6, 23, A FTREBRMRIANES -2 7L — + TEHOS#G2 7 ) — M AW NHE~H LTS, Ch
3, ESRBR&EH = V7 ) — FESICIT ARG E LCOERBLUHRDO -2 7L — rOTZERAE
BEHMOTIEROMEICHT 2 fRGE UCOERANBER—EE LTBOWTHNAT LS 5DEE

PR 7 I GFM112, GFRIT3
2 B D-18 -2 6FRI11, 6FRI2
” 6FR 1112, 6FRII2

JrZ U

.- AFM11Z,, 3FR1Z
SFR 111, 3FRIT12)

3FR 112, FM

IFR 113, FR

3PRII

. R4HIOONO, RBHS50NO . sl 3PRIL12
[R4HI00NL41, R8H100N 441 3PRIV2
IREH100N&41, REH50N4 41
[R6H50N441

(e) i)
Fig. 4. Comparison between experimental values obtained by other investigators and calculated values.
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Table 1. Test pfogram

Steel portion Reinforced concrete Applied
Speci ol Anchor .. element | axial loadin
pecimen® Base plate | g, ion bolt Section | pein. load oading
b X Dy Xty bx D N/,
(mm) (mm) (mm) forcement Vo
A20MES i 0
RSy ©4-p1s [T
A21MES 0.1
IR S Monotonic
A22MES None | 0.2
A50MES . 0
A50RES 0 Reversed
AS0MIS 0 Monotonic
S— Howsoaso P2 | —— : :
ABORIS [200x200x 25" 321550 29‘ 300300 0 | Reversed
ASIMES _Nome 10-pte | 1
A51MIS ] 2-22¢ s 1%5@ 0.1 | Monotonic
A52MES ! 0.2
— ‘ None [
A52RES 0.2 | Reversed
A52MIS | 0.2 | Monotonic
J— | 2-224 AR B
A52RIS { 0.2 | Reversed

* The meaning of the name of specimens is as follows.

oogoon

‘ ‘ | ] S: Specimens which are separated steel portion from reinforced
) o concrete portion.

I: Specimens with anchor bolts, E: Specimens without anchor
bolts.

M: Monotonic loading, R: Reversed loading

\ Ratio of applied axial load & to ultimate compressive strength
- T ° N/N,=10,0.1,0.2

Amount of flexural reinforcement: 2-D16, 5-D16

. _,_,_[ A: Test Series 4

®»  SRC HEQPIRTIZ, N—ZFL— r-eoamjj{z&i%aﬁ%z)‘jb'7 v 7 D ISTHEEICIE S - TR IO
/32 TE B 2 EHVRENTO A, ZOHRIIBIIT OV TIZA IRENTHIRN,
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Fig. 5. Specimen and cross sections.
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B, TUA—FFRER 2mm OAMTERIN, TUh-HA RS ARBATHER-X 7L~}
DELE EIC 2KRESI N/,

RS MOMMBIRENIZ D16 BHV LN, HBRENICISLT2A BEEESMLL 21 12 2:=0.442(%)
ST 2) HB30RB 5K (p=1.11(%)) BEHINI, 158, EHMICHET 2B bEEME SR

Table 2. Properties of Materials

Concrete Steel Steel bar
Specimen ; 7 T —- -
F Fy o Oma o Omax
(k;g/cmﬂ) Filfe . {t/cm‘z) ) fu 4 (yt/cmz) Eu
| | |

|
|
 A20MES 320H] 33.2‘ 0.104 ‘
. |
|

A2IMES | 287 33,2 0.116 64 | 2.21|3.56 0.364
T oo D16 1 3.40 | 5.14 | 0.264

A22MES 254 | 26.9 | 0.106

ASOMES | 204 |24.9 | 0.085 I
' ‘ ! 66 |2.373.77] 0.396
|

AS0RES | 286:22.7| 0,079 | D16 3711580 | 0248

66 |2.21]3.56| 0. 364
224 | 2.88 | 4.13
D16 | 3.40 | 5. 14

]
0. 419
0. 264

A50MIS 274 | 24.7 | 0.090

64 |2.37]3.77 | 0.3%
224 | 2.88 | 4,13 | 0,419
D16 | 3.71 | 5.80 | 0.248

AB0RIS 278 | 23,6 | 0.085

12 3.05 ; 4,40 | 0.374 66 [ 291 E 356 | 0.364
ASIMES | 342 | 30.2 0.088i 32 zg; j.;f; g.::j D16 5,40 |5.14 | 0,264
! 66 | 2.21 } 3.56 | 0,364
ASIMIS | 279 | 26.4 | 0.095 22¢ | 2.88 4.13' 0.419

‘DIG 3.40 5.14‘ 0. 264

66 | 2.21|3.56 ! 0.364
’DIG 3.40 | 5,14 | 0.264

A52MES 315 ‘ 27,3, 0.087

‘ i | 66 | 2.37]3.77] 0.39
ASERES | 286 | 26.3 | 0.092 | D16 | 3.71 5.80 | 0.248
I JE S R |
| ‘ 66 ' 2.21]3.56! 0.364
AS2MIS | 230 25.2 | 0.110 | 224 | 2.88 | 413 | 0.419
| ‘ ‘ D16 ‘ 3.40 5.14 | 0.264
P \ |66 | 237 3771 0.306
A52RIS 280]24.9’ 0.089 224 | 2.884.13 0,419
! | |D16 3.71 | 5.80  0.248
1 i t . .

Note /F, : Maximum compressive strength
F; . Splitting tensile strength
oy : Yield stress
Omay: Maximum tensile strength
e, : Maximum elongation
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£, X=X 71— b QELBAE T DEERA 0b, PO KRR due B XTI A R 120 =(81—8)/
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Table 3. Test Results

Applied axial | Flexural (glracking } Splittixiga(ctlracking J Maximum load

|
Specimen " load ! loa |
‘ N ‘ P i) ‘ Pocr(t) ! 2 max(t)
; | |
AZ0MES | 0 115 § 4,09 : 4.96
i | |
A2IMES | 28.5 | 4.06 7.16 7.17
__ e
A22MES 512 5,56 - 9.70
AS0MES 0 2.46 7.05 8.70
. 5.01 6.70 ! 6.70
AS0RES 0 (4. 01)® | ®3) ©.17)
A
A50MIS 0 i 2.47 6.34 9.76
el [ [ N
; 3.99 ‘ 6.15 7.58
AS0RIS 0 | (€. on) } (4. 90) (7.86)
ASIMES 37.5 { 6.87 | 11.50 12,34
o | |
ASIMIS 319 4.83 ’ 7,29 11,38
— ‘ ; — - 1 I .
A52MES 70,2 i 9.01 { 14. 34 i 14.59
! 1]
| 9.50 | 11.88 12.64
ASZRES | 66.2 @) | (14.16) (14. 26)
o [ ] ]
A52MIS i 54.9 5.9 | 10.56 | 1,74
i |
6.96 i 9.93 12.51
AS52RIS ! 65.2 @ (5.98) (2. 47)

* () : Negative loading.
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TR K - TAHL 2 EEEGE T2 7 ) - 203 v 7 ) — DR ED RIOET 2R TEHEE
BI3CEiCt-T, KERMOMIBRETEEZEERLTOS,

DR LUEROBAE, W10 DOBBEHBI I AF—HBEONSOLFESFRHERL TV, T1bb,
ZOBADERMIRE LTR, "—=Z 7L — b DEEEICE B > TR— 27 L — b sk SEAMC M LT
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Fig. 8. Load-deflection curves for monotonic loading.
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Fig. 9. Hysteresis loops.
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2
Mibo¥F,

0201 MrbDF, ¥ Flewral erack o020
v Splitting crack

A22MES

AIMES

AZOMES
08|

0 (rag)

8(rad)
@01 003 [TH o7 o oot 003 008 007

0(rad)
o 6o1 003 008 607 0

Fig. 10. Relationships between moment loaded at base and rotation of base plate.
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Fig. 11. Relationships between load and Fig. 12. Axial strain distribution of main

strain at base plate. reinforcement under monotonic

loading.
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10 TP)
E(x10°3)
2
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fourth cycle Y, eigntheyete
107P(t) \ .
) )
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J— 2
-1 1 2
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Fig. 13. Axial strain distribution of main Fig. 14. Axial strain distribution of main
reinforcement under reversed lo- reinforcement at base for spe-
ading. cimen, A50RES.

RO—FIZRT o MEIIAE P, EEHIZ#HOTH ¢ 27T,

HMEB XU DEUERE SEHOMOTAIRN—Z2 7L — MIBIGE S KON THhAicHinL, ~—
ATV — MIBTHEKREE TS,

MBS, MFAEMOEHEOVTARIFEDOHEINICE B8 » THICTHM LTV, EHEHMO
FHIIEERER LR LTS, bbb, WEOYHBEICEVLTREMOTHUETETT 2,
DUENRIRICENT, DFADETORBGITIE L, AT TRE LABBROT S04 CEBRKTH
CIRBIEBREET 2 R0 5, CNLOMEMIZ, < DELEROHAICHE LTHIRIZEKTH 2,

Fig. 14 |2, ASORES OREKICONT, R—R 7L — MIETOEHOMOTHDORELE2, F4
W8 YA 7 MBI OVTEOH L TRLAEDDT, NSOV REN S i IEREENC I 2 55 DR &
$Mra v ) — M ESORHOBITT A RREERE LD TH S, CORLHIREEHGI V2 ) —
P RO R EASEREGHO R S A RN EBT LT CREDIFICRIN TV S, 188, TOMEE
AR T—HE L THEHAR~R 7L — FOEREIZE L) CTLERICE T, =X FL—}tDa 7 Y-~}
ZiRx L0 RAEL, ZOEBNERUTIHICOEIITINEDTHELEEL NS,

4.5 ~—27U— FOBEEAEHEHRSREFOMUT B EOBER

Fig. 15 L R—2 7L — F QEES EX—2 7L — MyE CTOBREBREROEHO 34 & DBEHDOHRES
ERT . WHIN—R 7L — OGS 6 BENIHRIEEHOMD T ¢ 27T, T/, KPOBHII,
20 0ELUEAICHISYT 5 BREGHTORBAKOEREERT, HAGNOES, &8 BKLs, <—2x7'L
— } DRl & HREEEEFOMD T A BRSSO, EHESDEOBAICRERESICTY 5 EH
OEDTAIIRELZEALCH Y, N—RAFL— FOEEICE DL I N—A 7L — b FTEHDOEMRIINE
{, BT, IHESBVEACRERBRRIKREBEZCEERL, o, HRBEHBCET Hfe—2 v

— 15 —



212

FOABIKBIRFTH S 255 B-1 (57, 4)
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Fig. 15. Relationships between rotation of base plate and axial strain of main reinfor-

cement at base.
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Fig. 18. Comparison experimental values with calculated values.
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Table A-1. Experimental data obtained
An outline of Specimen (mm)
The name Steel element Reinforced concrete
of Specimens 7 B late | A" h— i Secti Height Main
gl dncor| Sy | e Kol
1 | No. 1 H-140X70X6X6 90x160x18  4-M16 | 200270 | 1000 ' 4-D13
2 | No. 2 Vi 90x220x18  4-M14 Vi Y ‘ 7
3 | R4HI00NO H-140X70Xx4.5X6 90x160x18 | 2-19¢ | 200270 500 4-D13
4 | R4H100N441 4 4 7 7 7 7
5 | R6H100N441 ” 4 4 // ” 6-D13
6 .~ R6H50N441 4 4 ” 7 7 7
7 | R8H50NO 4 " 4 ” 7 8-D13
8 | R8H100N441 ” 4 ” // 7 7
9 ' R8H50N441 " Vs 4 Vi v 4
1 | D1A H-200x100x5.5x8 | 220X 25025 | 4-19¢ | 300x300 | 1200 4-D16
2 | D-1B 4 4 4 4 4 4
3 ! D-2A y y — ” ” y
4 D2B y ” — ” ” 7
1 | X1 H-200x200x8x12 300x400x25 | 4-22¢4 — _ —
2 | X2 4 ” 4 — — —
3 ]Y1 V4 4 ” 460 % 560 250 6-D16
2-D13
4 | Y21 4 4 n ” 450 4
5 | Y22 4 4 /2 4 7 7
6 | V3 ” ” vy 650 ”
8 | 3FMII2 H-125X125X6.5X9 | 200x260%19 | 4-16¢ ! 300380 250 6-D13
9 | 6FMII2 4 4 V2 ” 7 12-D13
10 | 3FRIN v 4 4 7 Vi 6-D13
11 | 3FRII2 4 4 4 4 4 7
12 | 3FRII3 V4 7 ” ” Vi Vi
13 | 3FRI2 4 4 y ” 150 4
14 | 3FRIII2 v 4 4 ” 375 V4
15 | 6FRII1 4 4 4 // 250 | 12-D13
16 | 6FRII2 ” Vi Vi Vi Vi Vi
17 | 6FRII3 ” n 4 4 7 4
18 | 6FRI2 4 4 4 7 150 4
19 | 6FRIII2 ” 4 4 7 375 Vi
20 | FM " ” VR — — —
21 | FR P p P _ —_
22 | 3PRII2 ” 160x160x19 | 2-16¢ | 300380 250 6-D13
23 | 3PRIII2 4 4 // r // 375 7
24 | 3PRIV2 V4 4 4 | ” 500 Vi
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by other investigators

Properties of materials (kg/em?)

Test results

element Yield Stress oy Re-
Main C N M [ference
Shear Steel Y Shear Concrete | — [l
Reinfor- i ! Reinforcement | Reinfor- aﬁ:hor- bDF, | 8DEF,
cement flange [ Web ‘ D16 D13 | cement
9$@100 3452 | 3452 | 4072 3532 | 10600 227 0.367 | 0.244 | 1
Vi ” Vi 72mp Vi 9100 Vi 0.367 | 0.265| m
9%6@100 3680 | 4050 | 4740 /| 3300 | 3050 344 0 0.105 | 2
” ” Vi Vi / V3 Vi 7 0.242 (0.165)
y: v ” y: / ” ” ” s ] (0.170)
96@50 v Vi v/ Vi Vi Vi ” y
Vi 7 Vi 7 / 7 7 Vs 0 0.143
9%@100 Vi ” 7 / 7 ” Vi 0.242 | (0.190)
96@50 y y v/ ” ” y y 0.197 | Om
9%@100 3050 . 3830 | 4230 3460 | 2750 310 0.20L | (oo | 8
Vs // % 7 ) 7 ” ” 0.351 | S8
” y ” v / y - y g. 201 | g1
; — y , 351 1195
7 7 7 7 7 AL A
; R.C.
— 2880 | 2880 — — — 2720 [N e O 0.032| 9
- ” 7 — — — Vi 177 Vi 0.033
D10@150 Vi 7 3790 | 3880 | 3970 » Footli;l £ ” 0. 054
7 7 7 ” 7 ” 7 7 0.077
Vi ” 7 y 7 ” Vi Vi 0. 065
Vi i 7 ” 7 ” 7 y 0.092| ®
64@50 2530 ; 2530 | 4480 !f 3200 | 2630 g 0 0.068 | 10
7 7o ” I ” R C207 7 0. 069
64@25 ” i ” 4 / 4 ” element v 0.071
66@50 vy v ff 7 Vs 198 ” 0. 056
6¢@ioo VR VR | ” ;/ :/ ;/ g. giz
66@50 ” ” 4 | v y y o. o
Vi Vi ” 7 i ] Vi Vi .
66@25 Vi Vs ” | v ” ” 0.076
66@50 y y ” {/ v y Y 0.073
y y 4 ! p » ” ” 0. 063
66@100 y Z y | y
66@50 ” Vi Vi J Vi ” ” Vi 0. 055
” y y: y: / ” y ” ” 0.085
- Vi 4 — / — #  'Footing 7 0.035
/ 207
- y: ” — | - ” ” ” 0.042
6@50 y | a4s0 / 3200 | 7 |pooting s | 0041
” 7 Vi v ” ” 207 Vi 0,062
Vi v 7 7 '/ ” ” Vi 0.082 @

— 23 —

( ): Negative loading



